NQST

Compliance Laboratory

FCC 47 CFR PART 15 SUBPART C

Applicant :

Address :

Product Name :

Model Name :

TEST REPORT

For

Outform Ltd.

R405, East, Buliding 203,Tai Ran Industrial Zone, Chengongmiao,
Futian, Shenzhen, China

Retail Tablet

UID0352: RETAIL TABLET L, UID0356: RETAIL TABLET XL,
UID0357: RETAIL TABLET XXL, UID0O075: ADVERTISING DISPLAY L,
UID0078: ADVERTISING DISPLAY XL, UID0081: ADVERTISING
DISPLAY XXL, UID0052/56/57/75/78/81-XX(XX is A-Z ,the color and
adaptor type, such as:BU/BE/BK/WU/WE/WK, B is black, W is white,
Uis USA, E is Europe, K is UK)

Brand Name : [-DISPLAY
FCC ID : Y34-UID0357
Report No. : MTE/EAH/E11121698
Date of Issue : Jan. 19, 2012

Issued by : Most Technology Service Co., Ltd.
~ No.5, Langshan 2nd Rd., North Hi-Tech Industrial park, Nanshan,
Address : ghenzhen, Guangdong, China
Tel : 86-755-8617 0306
Fax : 86-755-8617 0310

The report consists 65 pages in total. It may be duplicated completely for legal use with the approval of the
applicant. It should not be reproduced except in full, without the written approval of our laboratory. The client
should not use it to claim product endorsement by MOST. The test results in the report only apply to the tested

sample. The test report shall be invalid without all the signatures of testing engineers, reviewer and approver.



FCC ID: Y34-UID0357 Report No.: MTE/EAH/E11121698
TABLE OF CONTENTS

1. VERIFICATION OF CONFORMITY oottt e e e e e e e e e e e e e e eenas 3
2. GENERAL INFORMATION . . .ttt et e et e et e et et e et e e e et e ea e eraeeeaereereenees 4
b2 R = o Yo 10 [ox [0} (oY .4 1= 1A KoY o PR 4
2.2 OOV i, 5
2.3 TeSt StANAArdS QN0 RESUITS ...cvueiieeiiie ettt ettt e et et e e e e e e e et et e e e st e e st s eeansessteeearasenraes 5
2.4 ENVITONMENTAI CONOITIONS .uuiietiieiieiee ettt e e et e et e et e et e e ea s e e et e et e esaa s eaasee s se st ssenssesstsesanrerenraes 5
G TR I SN I 7N O 1 1 1 /2P 6
4, TEST EQUIPMENT LIST .oiiiiiiitiii ettt ettt e ettt e e e et e e e e e e e e esae e e e e erbeaeeeeranns 7
5. 47 CFR Part 15 C 15.247 ReQUITEMENTS.....coiiiiiiiiiiie e eeeeeiiiiiee ettt e e e e e e e 8
LT T | S 3 S 1= Ta Yo KV LVATo L o [P TPTTRT 8
oY I R B T 011 (o) [OOSR 8
T O 1Sy I 1= XY ] o] [ o SRS 8
oI I T o1y 2 LT 0| USROS 8
5.2 PEAK OULPUL POWET ... 15
V2 T B Y 011 (o] [P 15
5.2.2  TSE DESCIIPLION ...cveeiieiesiie it ee sttt e st et e e ste e e e s e seesteeseesteeneeaseesseenseansesaeeteeneenneennean 15
oY T -y 2 (L 0| TR 15
5.3 Conducted SpUrioUS EMISSION ..ccccii i —— 17
B .3 L DI NN e et et e e et e et e ee e e e e et taeeeeer e —— 17
TR T 1o A I 1= LT ] ) 4[] o SRS PSSR 17
TR TR N 1Y 2 (LY 0| TR 17
5.4 BaNA EAQE ..o 23
o0 S T B Y a1 (o) [T 23
5.4.2  TSE DESCIIPLION ...eviiiieie ettt ee sttt e st et este et eese e s seesteaseesteenseaseesaeessaaseesseeseeneenneennean 23
o0 S N 11y 2 LT 0| TR 23
5.5 Power Spectral DENSItY (PSD)......cccoiiiiiiiii e 31
B . L DI NN e e e et e e et e ———eee e e e e et taeeeeer e ——— 31
5.5.2 TS DESCIIPLION ...eveeiieieciie st ete et e sttt e et e st et este e e e st e seesteeseesteeneeaseessaenseaneesaeeseaneenneennenn 31
oo TR T LY A 2 (L 0| TR 31
oY I O Y g Yo 10 T4 (=To I = g a1 EST=T 10 o TR 37
LS T R B LY 011 (o] [P E TR 37
5.6.2 TSt DESCIIPLION ....vveteeieeteetee st te et et te et e te e este e ae e e e s re e teeseeeseesseeseeaseeseeseesneesseaneesneeseaneenneensean 37
LS T T [Ty A 2 (2L 0| TR 37
A R = Lo L=\ (=10 B 2 TESE ST (o] o N TR 44
B T L DI NI T ON e e et e e et e e e ——eee e e e e et taeeeeer e —— 44
T A 1S A 1= LT ] )£ ] o OSSPSR 45
T AR T [T A 2 20| TR 46
AP P EIN D X L o 63
PHOTOGRAPHS OF TEST SETUP ..ot e et et e e e e e e e r e 63

Page 2 of 65



FCC ID: Y34-UID0357 Report No.: MTE/EAH/E11121698
1. VERIFICATION OF CONFORMITY

Equipment Under Test: Retail Tablet

Brand Name;: I-DISPLAY
UID0352: RETAIL TABLET L, UID0356: RETAIL TABLET XL,

Model Number:
UID0357: RETAIL TABLET XXL

UID0075: ADVERTISING DISPLAY L, UID0078: ADVERTISING DISPLAY XL,
Series Model Number: UID0081: ADVERTISING DISPLAY XXL, UID0352/356/357/075/078/081-XX
' (XX is A-Z, the color and adaptor type, such as: BU/BE/BK/WU/WE/WK, B is
black, W is white, U is USA, E is Europe, K is UK)

FCC ID: Y34-UID0357
Applicant: Outform Ltd.

R405, East, Buliding 203, Tai Ran Industrial Zone, Chengongmiao, Futian,
Shenzhen, China

Manufacturer: Outform Ltd.

R405, East, Buliding 203, Tai Ran Industrial Zone, Chengongmiao, Futian,
Shenzhen, China

Technical Standards: 47 CFR Part 15 Subpart C
File Number: MTE/EAH/E11121698

Date of test: Dec. 28, 2011-Jan. 12, 2012
Deviation: None

Condition of Test Sample: Normal
Test Result: PASS

The above equipment was tested by MOST for compliance with the requirements set forth in FCC rules and
the Technical Standards mentioned above. This said equipment in the configuration described in this report
shows the maximum emission levels emanating from equipment and the level of the immunity endurance of
the equipment are within the compliance requirements.

The test results of this report relate only to the tested sample identified in this report.

Prepared by (+ signature): F-:'P,g;}'m
Dona Liu
Review by (+ signature): }
Elva Wong
i et
Approved by (+ signature): e
Yvette Zhou(Manager) Jan. 19, 2012
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FCC ID: Y34-UID0357

Report No.: MTE/EAH/E11121698

2. GENERAL INFORMATION

2.1 Product Information

Description:

Retail Tablet

Model Name:

UID0352: RETAIL TABLET L, UID0356: RETAIL TABLET XL,
UID0357: RETAIL TABLET XXL

Series Number:

UID0075: ADVERTISING DISPLAY L, UID0078: ADVERTISING DISPLAY
XL, UID0081: ADVERTISING DISPLAY XXL,
UID0352/356/357/075/078/081-XX(XX is A-Z, the color and adaptor type,
such as: BU/BE/BK/WU/WE/WK, B is black, W is white, U is USA, E is
Europe, K is UK)

Model Difference description:

1. The series models are different in model name and size with the same
functions.

2. The size of “L” is 15.6 inch.

3. The size of “XL” is 18.5 inch.
4. The size of “XXL” is 21.5 inch.

Frequency Range:

2412MHz — 2462MHz

Number of Channels:

IEEE 802.11b/g/nmode: 11 Channels

Modulation Technique:

IEEE 802.11b mode: DSSS (1, 2, 5.5 and 11 Mpbs)

IEEE 802.11g mode: OFDM (6, 9, 12, 18, 24, 36, 48 and 54 Mpbs)

802.11n Standard-20 MHz Channel mode: OFDM (6.5, 13, 19.5, 26, 39, 52,
58.5, 65.0Mbps)

Antenna Type:

Internal Fixed

Antenna Gain:

2.0dBi

Power Supply:

DC 12V by AC adapter (100-240V, 50/60Hz)

Temperature Range:

-20°C ~ +50°C

NOTE:

1. For a more detailed features description about the EUT, please refer to User’s Manual.
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FCC ID: Y34-UID0357 Report No.: MTE/EAH/E11121698

2.2 Objective

Perform FCC Part 15 Subpart B tests for FCC Marking.

2.3 Test Standards and Results

Test items and the results are as bellow:

No. Section Description Result Date of Test

1 15.247(a)(2) 6dB Bandwidth PASS 2011/12/28-2012/01/10

2 15.247(b)(3) Peak Output Power PASS 2011/12/28-2012/01/10

3 15.247(d) conducted spurious emission PASS 2011/12/28-2012/01/10

4 15.247(d) Band Edge PASS 2011/12/28-2012/01/10

5 15.247(e) Power Spectral Density PASS 2011/12/28-2012/01/10

6 15.207 Conducted Emission PASS 2012-01-09
15.247(d)

7 15.205 Radiated Emission PASS 2012-01-10
15.209

Note: 1. The test result judgment is decided by the limit of measurement standard
2. The information of measurement uncertainty is available upon the customer’s request.

2.4 Environmental Conditions
During the measurement the environmental conditions were within the listed ranges:
- Temperature: 15-35°C
- Humidity: 30-60 %
- Atmospheric pressure: 86-106 kPa
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FCC ID: Y34-UID0357 Report No.: MTE/EAH/E11121698

3. TEST FACILITY

Test Site:

Location:

Description:

Site Filing:

Instrument Tolerance:

Ground Plane:

Most Technology Service Co., Ltd.

No.5, Nangshan 2nd Rd., North Hi-Tech Industrial park, Nanshan, Shenzhen,
Guangdong, China

There is one 3m semi-anechoic an area test sites and two line conducted labs for final
test. The Open Area Test Sites and the Line Conducted labs are constructed and
calibrated to meet the FCC requirements in documents ANSI C63.4 and CISPR 16
requirements.

The FCC Registration Number is 490827.

The site description is on file with the Federal Communications

Commission, 7435 Oakland Mills Road, Columbia, MD 21046.

All measuring equipment is in accord with ANSI C63.4 and CISPR 16 requirements
that meet industry regulatory agency and accreditation agency requirement.

Two conductive reference ground planes were used during the Line Conducted
Emission, one in vertical and the other in horizontal. The dimensions of these ground
planes are as below. The vertical ground plane was placed distancing 40 cm to the
rear of the wooden test table on where the EUT and the support equipment were
placed during test. The horizontal ground plane projected 50 cm beyond the footprint
of the EUT system and distanced 80 cm to the wooden test table. For Radiated
Emission Test, one horizontal conductive ground plane extended at least 1m beyond
the periphery of the EUT and the largest measuring antenna, and covered the entire
area between the EUT and the antenna. It has no holes or gaps having longitudinal
dimensions larger than one-tenth of a wavelength at the highest frequency of

measurement up to 1GHz.
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FCC ID: Y34-UID0357

4. TEST EQUIPMENT LIST

Instrumentation: The following list contains equipment used at MOST for testing. The equipment conforms to
the CISPR 16-1/ANSI C63.2 Specifications for Electromagnetic Interference and Field Strength Instrumentation

from 10 kHz to 1.0 GHz or above.

Report No.: MTE/EAH/E11121698

No. Equipment Manufacturer Model No. S/IN Cdal:iebrda;itzn
1 Test Receiver Rohde & Schwarz ESCI 100492 2012/03/14
2 Spectrum Analyzer Agilent E7405A US44210471 2012/03/14
3 L.I.S.N. Rohde & Schwarz ENV216 100093 2012/03/14
4 Coaxial Switch Anritsu Corp MP59B 6200283933 2012/03/14
5 Terminator Hubersuhner 50Q No.1 2012/03/14
6 RF Cable SchwarzBeck N/A No.1 2012/03/14
7 Test Receiver Rohde & Schwarz ESPI 101202 2012/03/14
8 Bilog Antenna Sunol JB3 A121206 2012/03/14
9 Horn Antenna TRC N/A N/A 2012/03/14
10 Cable Resenberger N/A NO.1 2012/03/14
11 Cable SchwarzBeck N/A NO.2 2012/03/14
12 Cable SchwarzBeck N/A NO.3 2012/03/14
13 DC Power Filter DuoJi DL2x30B N/A 2012/03/14
14 | Single Ph"’,‘fiﬁe':"""er Line Duodi FNF 202B30 N/A 2012/03/14
15 3 Phase Power Line Filter DuoJi FNF 402B30 N/A 2012/03/14
16 Test Receiver Rohde & Schwarz ESCI 100492 2012/03/14
17 Absorbing Clamp Luthi MDS21 3635 2012/03/14
18 Coaxial Switch Anritsu Corp MP59B 6200283933 2012/03/14
19 AC Power Source Kikusui AC40MA LM003232 2012/03/14
20 Test Analyzer Kikusui KHA1000 LM003720 2012/03/14
21 | Line Impendence Network Kikusui HROMA- LM002352 | 2012/03/14
22 ESD Tester Kikusui KES4021 LM003537 2012/03/14
23 EMCPRO System EM Test UCS-500-M4 V0648102026 2012/03/14
24 Signal Generator IFR 2032 203002/100 2012/03/14
25 Amplifier A&R 150W1000 301584 2012/03/14
26 CDN FCC FCC-801-M2-25 47 2012/03/14
27 CDN FCC FCC-801-M3-25 107 2012/03/14
28 EM Injection Clamp FCC F-2031-23mm 403 2012/03/14
29 RF Cable MIYAZAKI N/A No.1/No.2 2012/03/14
30 Cogmﬁ:{isﬁg’ster ROHDE&SCHWARZ CMU200 0304789 2012/03/14
31 Telecommunication Antenna European Antennas PSA 75301R/170 0304213 2012/03/14
32 8 Loop Antenna ARA PLA-1030/B 1029 2012/02/19

NOTE: Equipments listed above have been calibrated and are in the period of validation.
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FCC ID: Y34-UID0357 Report No.: MTE/EAH/E11121698

5. 47 CFR Part 15 C 15.247 Requirements
5.1 6dB Bandwidth

5.1.1 Definition

Systems using digital modulation techniques may operate in the 902-928 MHz, 2400-2483.5 MHz, and
5725-5850 MHz bands. The minimum 6 dB bandwidth shall be at least 500 kHz.

5.1.2  Test Description

The EUT is powered by the Battery, is coupled to the Spectrum Analyzer (SA) through the Attenuator/DC Block.
The path loss as the factor is calibrated to correct the reading. During the measurement, the EUT is activated
and is set to operate at maximum power. The RF load attached to the EUT antenna terminal is 500hm.

Attenuator
o & EUT
OHH DC Block
0o |
AN
N\
S 1 Anal
pectrum Analyzer (Wi-Fi Module)

Figure 1: RF Test Setup
5.1.3 Test Result

The lowest, middle and highest channels are selected to perform testing to record the 6 dB bandwidth of the
Module.

5.1.3.1 802.11b Test Mode

The minimum occupied bandwidth for the fundamental frequency 2442MHz is 7.8 MHz. This occupied
bandwidth complies with the FCC requirement.

A. Test Verdict:

Channel Frequency (MHz) | 6 dB Bandwidth (MHz) I(_mlzt)s Result
1 2412 8.3 =500 PASS
7 2442 7.8 =500 PASS
11 2462 8.4 =500 PASS
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FCC ID: Y34-UID0357

B. Test Plot:

Report No.: MTE/EAH/E11121698

i Agilent  10:549:30 Jan 10, 2012 E T | Marker
Mkr2 & 8.3 MHz
Ref 20 dB Atten 30 dB -0.34 dB
€ - — Select Marker
FPeak
Log - T2 3 4
2ZR o
10 > s
de/ 7 T Mormal
Offst
2 /
dB ’/
N T Delta
DI b im g ol A A i MM-\«M
2.4
dBm Delta Pair
{Tracking Ref)
Ref Delta
Center 2.412 GHz Span 50 MHz _
#Res BW 100 kHz #VBW 300 kHz Sweep 5.18 ms (101 pts) Span Pair
[ZENE Trace Type X Poiz Amplitude Slﬂan m
1 b Freq 24123 GHz 3630 dBm
2R el Fregq 2.4080 GHz -2.072 dBm
20 1 Freq 5.3 MHz -0.34 dB Oﬁ:
Mlore
1of2

(CH Low)
Agilent  10:57:15 Jan 10, 2012 E T
Mkr2 & 7.8 MHz
Ref 20 dBm Atten 30 dB 0.549 dB
Peak 1
L "
1;9 O .\M
dB/ kA
Offst /r \
2 /
dB /
0.4
dBm
Center 2.442 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.18 ms (401 pts)
[ZELE Trace Type X Pz Amplitude
1 1) Freg 2.4431 GHz 5.436 dBm
2R 1) Freg 24305 GHz 1150 dBm
24 1 Fregq 7.8 MHz 0.540 4B

| IWlarker

Select Marker
1 2 3 4

tWarker Trace
Auto 1 2 3

Readout ,
Frequency

Function
oiff

*

MWarker Table
On O

Marker All Off

Wlore
2of 2

(CH Mid)
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FCC ID: Y34-UID0357

Report No.: MTE/EAH/E11121698

i Agilent  10:58:15 Jan 10, 2012 R T | Marker
Mkr2 & 3.4 MHz
Ref 20 dBm Atten 30 dB 0123 dB T
Peak 1 1 2 3 4
Log = = -
10 / i‘m
dB/ 7 % Marmal
Offst ’
2 f; b
4o e \\“ Delta
DI L-Marker A e
0.8
dam | 8.400000 MHz Dolia Pair
0128 dB (Tracking Ref]
Ref Delta
Center 2.464 GHz Span 50 MHz _
#Res BW 100 kHz #VBW 300 kHz Sweep 5.18 ms (401 pts) Span Fair
bl ateer Trace Tvpe X iz Amplitude Span m
1 1) Freg 2 4643 GHz £.792 dBm
ZR 1) Frag 24500 GHz 0585 dBm
240 1 Freq 2.4 MHz 0122 db Oﬂ:
Mare
1of2

(CH High)

5.1.3.2 802.11g Test Mode

The minimum occupied bandwidth for the fundamental frequency 2412MHz is 15.3MHz. This occupied
bandwidth complies with the FCC requirement.

A. Test Verdict:

Channel Frequency (MHz) 6 dB Bandwidth (MHz) IZILEZ[)S Result
1 2412 15.3 =500 PASS
7 2442 15.4 =500 PASS
11 2462 15.5 =500 PASS
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FCC ID: Y34-UID0357 Report No.: MTE/EAH/E11121698

B. Test Plot:

i Agilent  19:17:28 Dec 28, 2011 T | Wlarkar
Mkr2 & 15.3 MHz

Ref 20 dBm Atten 30 dB -0.382 dB
Peak
Log
10

dB/ zR L
Offst Lo e b &

2

dB /
DI

3.1
dBm i M Delta Pair

king R
| WW Mwu Ref(Trac ing &
M1 S2h W

Select Wlarker
1 2 3 4

= H

Maormal

Delta

d—r—‘j& "

53 FC Span Pair
AR Span Center
Off
Center 2.412 GHz Span 50 MHz 1""‘?59
#Res BW 100 kHz #VBW 300 kHz Sweep 5.18 ms (401 pts) o
(CH Low)
i Agilent  19:18:16 Dec 28, 2011 R T | Marker
Mkr2 A& 154 MHz
E.::EIJ dBm Atten 30 dB 0.14 dB Sellaeh e
Log T2 3 4
10 .
:dl?fit 2 J‘.Jwifi. bt %21 Mormal
2
dB
DI Delta
1.8 \\
dBm W ’ Celta Pair
[Tracking Ref)
e M% || Rer Delta
' L1
M1 S2 oy
s3 FCM Span Fair
AA Span Center
Off
Center 2.44 GHz Span 50 MHz 1""‘?59
#Res BW 100 kHz #VBW 300 kHz Sweep 5.18 ms (401 pts) .
(CH Mid)
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FCC ID: Y34-UID0357

Report No.: MTE/EAH/E11121698

% Agllent  13:21:08 Dec 28, 2011 R T IW
Mki2 4 15.5 WMHz
Ref 20 dBm Atten 30 dB DOBB B (oot oo
Peak
1 2 3 4
Log
10
B/ = W Noral
Offst ]
2
dB j k
DI Delta
038 A \\W
dBm . | Delta Pair
WHWW . gy (Tracking Ref)
L 4 || Rei Delta
-
m1 sz i _
53 FC Span Fair
AA Span Centet
Ot
Center 2.46 GHz Span 50 MHz m’?;e

#Res BW 100 kHz

#VBW 300 kHz

Sweep 5.18 ms (401 pts)

5.1.3.3 802.11n Test Mode

(CH High)

The minimum occupied bandwidth for the fundamental frequency 2412MHz is 15.3MHz. This occupied
bandwidth complies with the FCC requirement.

A. Test Verdict:

Channel Frequency (MHz) 6 dB Bandwidth (MHz) Iamlzt)s Result
1 2412 15.3 =500 PASS
7 2442 16.1 =500 PASS
1 2462 16.3 =500 PASS
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FCC ID: Y34-UID0357 Report No.: MTE/EAH/E11121698

B. Test Plot:
i Agilent  18:33:53 Dec 28, 2011 FE T | g
Mkr2 &4 15.3 MHz
Ref 20 dB Atten 30 dB 0.385 dB
€ o — Select Marker
Peak
1 1 2 3 4
Log 2 —_
1|] [d- 1004 I\-\ﬂl_“‘l J‘-\IFII A h_JW‘;‘
dB/ [ Marker Trace
Offst / \ At 1 2 3
2 oy \H«“ _—
dB e Mo, Readout |
DI b s Fraguency
3.0 -
dBm :
Function
off
Center 2.41 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.18 ms (101 pts) harker Table
[ZENE Trace Type X Poiz Amplitude @ ﬂf
1 ISy Freq 2 4133 GHz %0462 dBm
2R I5)] Fraq 24044 GHz -4.145 dBm
20 i1 Freq 153 MHz 0.224 dB Mal’ker A” Oﬂ:
Mare
2of2
(CH Low)
i Agilent  18:35:24 Dec 28, 2011 FE T | g
Mkr2 & 16.1 MHz
Ref 20 dB Atten 30 dB 1.331 dB
€ o — Select Marker
Peak
Log 5 1 2 3 4
10 YR, “”“x;ﬁ‘” At ﬁﬂ
dB/ ] Mormal
Offst /I I\
2 - \«ww
d8 WW M Ay Del
R — ™ elta
3.0
dBm Delta Pair
(Tracking Ref)
Ref Delta
Center 2.44 GHz Span 50 MHz .
#Res BW 100 kHz #VBW 300 kHz Sweep 5.18 ms (101 pts) Span Pair
[ZENE Trace Type X Poiz Amplitude Slﬂan m
1 ISy Freq 2 4433 GHz 4518 dBm
2R I5)] Fraq 24337 GHz -4.4 dBm
24 1 Freq 16.1 MHz 1.331 dB Oiff
Mare
1 of 2
(CH Mid)
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FCC ID: Y34-UID0357 Report No.: MTE/EAH/E11121698

i Agilent  18:38:30 Dec 28, 2011 E T | Marker
Mkr2 & 16.3 MHz

gerzu dBm Atten 30 dB -0.997 dB Sela e
Bk 2 1 2 3 4
L £ J 4
1;9 = Lo Aty .‘ﬁ«k AL
N s
dB/ ] \ Morrnal
Offst
2 o ‘“‘nm
L
E? e W% Delta
o “Marker A
asm | 16.300000 MHz Dolta Parr
0.997 dB (Tracking Ref]
Ref Delta
Center 2.46 GHz Span 50 MHz _
#Res BW 100 kHz #VBW 300 kHz Sweep 5.18 ms (401 pts) Span Fair
bl ateer Trace Tvpe X iz Amplitude Span m
1 el Freq 2 4633 GHz £.333 dBm
2R b Freq 2 4533 GHz -2 504 dBm
24 el Freq 16.2 MHz -0.007 dB OIff
Mare
1of2
(CH High)
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FCC ID: Y34-UID0357 Report No.: MTE/EAH/E11121698

5.2 Peak Output Power

5.2.1 Definition

For systems using digital modulation in the 902—928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz bands: 1
Watt. As an alternative to a peak power measurement, compliance with the one Watt limit can be based on a
measurement of the maximum conducted output power.

5.2.2 Test Description

OG e I [ O
Power Meter EUT

The EUT which is powered by AC adapter, is coupled to the Power Meter; the RF load attached to the EUT
antenna terminal is 500hm; the path loss as the factor is calibrated to correct the reading.

5.2.3 Test Result

The EUT operates at maximum output power mode. The lowest, middle and highest channels are selected to
perform testing to verify the conducted RF output peak power of the Module.

5.2.3.1 802.11b Test Mode

The maximum output power for the fundamental frequency 2462MHz is 6.138dBm. This power complies with
the FCC requirement.

A. Test Verdict:

Measured Output Peak Power Limit .
Channel Frequency (MHz) 4Bm W 9Bm W Verdict
1 2412 4.972 0.003 PASS
7 2442 6.014 0.004 30 1 PASS
11 2462 6.138 0.004 PASS

5.2.3.2 802.11g Test Mode

The maximum output power for the fundamental frequency 2462 MHz is 5.986dBm. This power complies with
the FCC requirement.

A. Test Verdict:

Measured Output Peak Power Limit .
Channel Frequency (MHz) dBm W dBm W Verdict
1 2412 3.551 0.002 PASS
7 2442 5.475 0.003 30 1 PASS
1 2462 5.986 0.003 PASS
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FCC ID: Y34-UID0357

5.2.3.3 802.11n Test Mode

Report No.: MTE/EAH/E11121698

The maximum output power for the fundamental frequency 2462 MHz is 5.973dBm. This power complies with
the FCC requirement.

A. Test Verdict:

Measured Output Peak Power Limit .
Channel Frequency (MHz) dBm W dBm Verdict
1 2412 4.455 0.003 PASS
7 2442 5.341 0.003 30 PASS
1 2462 5.973 0.004 PASS
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FCC ID: Y34-UID0357 Report No.: MTE/EAH/E11121698

5.3 Conducted Spurious Emission

53.1 Definition

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall be
at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the transmitter
demonstrates compliance with the peak conducted power limits.

5.3.2  Test Description
See section 5.1.2 of this report.
5.3.3 Test Result

The measurement frequency range is from 30MHz to the 10th harmonic of the fundamental frequency. The
lowest, middle and highest channels are tested to verify the spurious emissions.

5.3.3.1 802.11b Test Mode

Test Plot:
#5 Agilenf  10:53:35 Jan 10, 2012 FE T | Display
Mkr1 2.41 GHz

Ref20 dBm Atten 30 dB 4.655 dBm
Peak Full Screen
Log
10 g Display Line
dB/ 1530 dBrn
Offst On o
2 ——————————————
dB
DI
15.3
dBm

Limits*
M1 S2 MMMWWW%HWWWW”A
53 FC

AA
Title »

Start -24.99 MHz Stop 25.6 GHz Freferences *
#Res BW 100 kHz #VBW 300 kHz Sweep 2.655 s (101 pts)

(CH Low, 9kHz to 25GHz)
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FCC ID: Y34-UID0357

Report No.: MTE/EAH/E11121698

Agilent  10:51:585 Jan 10, 2012 BT | Display
Mkr1 2.47 GHz
Ref20 dBm Atten 30 dB 4,291 dBm
Peak Full Screen
Log
10 . .
Display Line
dB/ 1580 dBm
Offst On Off
2 = — 1
dB
DI
158
dBm
Limits*
53 FC
AR
Title »
Start -24.99 MHz Stop 25.6 GHz Freferences *
#Res BW 100 kHz #VBW 300 kHz Sweep 2.655 s (101 pts)

(CH Mid, 9kHz to 25GHz)

Agilent  10:50:44 Jan 10, 2012 BT | Display
Mkr1 2.47 GHz
Ref20 dBm Atten 30 dB 6.722 dBm
Peak Full Screen
Log 1
10 . .
Display Line
dB/ 1360 dBm
Offst On Off
2 = — 1
dB
DI
136
dBm
Limits*
Ly P T I e W R e vl
53 FC
AR
Title »
Start -24.99 MHz Stop 25.6 GHz Freferences *
#Res BW 100 kHz #VBW 300 kHz Sweep 2.655 s (101 pts)

Note:

(CH High, 9kMHz to 25GHz)

1. The power of the Module transmitting frequency should be ignored.
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5.3.3.2 802.11g Test Mode

Test Plot:
Agilent  19:14:11 Dec 28, 2011 E T | Display
Mkr1 2.39 GHz
Ref 20 dBm Atten 30 dB 0.949 dBm
Peak Full Screen
Log
10 N Di .
isplay Line
dB/ < -19.00 dBm
Offst On Off
2
dB
DI
-19.0
dBm
Limits*
M1 S2| .~ '\‘-wm P IRPY ey K SR R T P i
S3 FC
AA
Title »
Start9 kHz Stop 26.5 GHz Preferences  *
#Res BW 100 kHz #VBW 300 kHz Sweap 2.745 s {101 pts)

(CH Low, 9kHz to 25GHz)

Agilent  19:11:41 Dec 28, 2011 E T | Display
Mkr1 2.45 GHz
Ref20 dBm Atten 30 dB 4,581 dBm
Peak Full Screen
Log
10 ; Di ;
isplay Line
dB/ 532 dBm
Offst On Off
2
dB
DI
5.3
dBm
Limits*
I:; lfczzw st b Tl NSt bt
AR
Title *
Start9 kHz Stop 26.5 GHz Preferences  *
#Res BW 100 kHz #VBW 300 kHz Sweap 2.745 s {101 pts)

(CH Mid, 9kHz to 25GHz)

Report No.: MTE/EAH/E11121698
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FCC ID: Y34-UID0357 Report No.: MTE/EAH/E11121698

i Agilent  19:12:42 Dec 28, 2011 E T | Display
Mkr1 2.45 GHz

Ref20 dBm Atten 30 dB 3.325 dBm

Peak Full Screen
Log

10 . .
Display Line
dB/ -16.38 dBrn

gﬂﬂ On Off

dB

o [Digpla

164

Je4 | _16.38 dBm

B

<
5
D

Limits*

Title ¥

Start9 kHz Stop 26.5 GHz Freferences *
#Res BW 100 kHz #VBW 300 kHz Sweep 2.745 s {401 pts)

(CH High, 9kHz to 25GHz)

Note:
1. The power of the Module transmitting frequency should be ignored.
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5.3.3.3 802.11n Test Mode

Test Plot:
i Agilent  18:30:49 Dec 28, 2011 E T | Display
Mkr1 2.39 GHz

Ref20 dBm Atten 30 dB 3.902 dBm
Peak Full Screen
Log
10 <1> Display Line
dB/ 1610 dBm
Offst On Off
2
dB
DI |)'|hp|au Line
A16.1 7
dBm -16.10 dBm

Limits*
M1 52§ - i gl AN ottt i
S3 FC o™

AR
Title »

Center 13.25 GHz Span 26.5 GHz Frefercncas
#Res BW 100 kHz #VBW 300 kHz Sweep 2.745 s (401 pts)

(CH Low, 9kHz to 25GHz)

e Agilent  18:28:43 Dec 28, 2011 BT I Display
Mkr1 2.45 GHz

Ref 20 dBm Atten 30 dB 3.159 dBm

Peak Full Screen

Log

10 1 . ;

Ee Display Line
dB/ -16.90 dBm
Offst On Off
2
dB
DI
169
dBm

Limits*
M1 82| ﬂl\_\m‘\‘w | MWMWW‘WWM%
83 FC
AA
Title *
Center 13.25 GHz Span 26.5 GHz Preferences  »
#Res BW 100 kHz #VBW 300 kHz Sweep 2.745 s (101 pis)

(CH Mid, 9kHz to 25GHz)

Report No.: MTE/EAH/E11121698
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i Agilent  18:27:13 Dec 28, 2011 E T | Display
Mkr1 2.45 GHz

Ref20 dBm Atten 30 dB 4,012 dBm
Peak Full Screen
Log

10 N Display Line

dB/ -15.90 dBm

gﬂﬂ On Off

dB
2'5.9 - Digplay Line
dBm -15%.90 dBm

<
5
]

Limits*

M1 S2| s MMMMWW WWWMM
S3 FC

Title ¥

Center 13.25 GHz Span 26.5 GHz Preferances »
#Res BW 100 kHz #VBW 300 kHz Sweep 2.745 s (101 pts)

(CH High, 9kHz to 25GHz)
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FCC ID: Y34-UID0357 Report No.: MTE/EAH/E11121698
5.4 Band Edge

54.1 Definition

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall be
at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the transmitter
demonstrates compliance with the peak conducted power limits.

5.4.2  Test Description

Antenna
yd tower
‘ > 3m ‘ Horn
EUT ‘ ’ o antenna
4m /
Spectrum
N — analyzer
v \
Turntable 0.8m 1m
! WEE
\IPre-amp Ao 0= I
| |

54.3 Test Result

The EUT operates at continuous transmit test mode. The lowest and highest channels are tested to verify the
band edge emissions.

5.4.3.1 802.11b Test Mode

Test Result Highest Emission (dBuv/m)
Test Mode Chi?gglljxir;ed Limit (dBuv/m) Vertical Horizontal
Peak Average Peak Average
Low 2390MHz 67.27 45.20 51.62 31.87
WIE Channel 2400MHz 74(Peak) 67.38 46.28 52.44 32.69
High 2483.5MHz S4(Average) | 66.01 4513 | 6594 | 43.43
Channel 2500MHz 58.92 39.84 60.37 | 38.29
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Test Plot:

Report No.: MTE/EAH/E11121698

| Ivlarker

Select Warker
1 2 3 4

Mormal

Delta

Delta Pair
(Tracking Ref)
Ref Delta

Agilent  09:43:19 Jan 10, 2012 E T
Mkr3 2.4001 GHz
Ref 124 dBp/ Atten 25 dB 67.38 dBpv
FPeak
Log S
10
dB/
Offst
2 /
dB WWWﬁWMWMWW
?ﬂ‘: 0 Marker
a5 | 2.400100000 GHz
G7 ‘lg BRu\/
L™ I_'*.I.H’
Start 2.35 GHz Stop 2.412 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 6.423 ms (101 pts)
[ZENE Trace Type X Pois Amplitude
1 1) Frag 2.4118 GHz 110.2 4By
z 1) Freg 2.2000 GHz 6727 dBpM
3 1) Frag 24001 GHz 67.32 dBV

Span Pair

Span Center

Off

Wlore
1 of 2

(CH Low, Vertical, Peak)

e Agilent

17:10:28 Jan 20, 2012

R T

Ref 117 dBpv

Atten 20 dB

Mkr3 2.3900 GHz
51.62 dBpv

Peak

Log

)w_\/

10

}j/

dB/
Offst

2

| MWarker

Select Marker
1 2 3 4

Marmal

dB

DI

74.0
dBy/

Celta

Start 2.35 GHz
#Res BW 100 kHz

W 300 kHz

Stop 2.412 GHz

Sweep 6.423 ms (101 pts)

tofatcer
1
2
2

#VB
Trace Tvpe
i1 Freq
1 Freq
11 Freq

Pz
24120 GHz
2.4001 GHz
2.2000 GHz

Amplitude
1022 dBpy
52.44 dBpV
S1.62 dBpf

Delta Fair
{Tracking Ref)
Ref Delta

Span Fair

Span Center

off

Wlore
1 of2

(CH Low, Horizontal, Peak)
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Report No.: MTE/EAH/E11121698

Agilent  20:44:27 Mov 17, 2011 R T
Mkr1 2.46202 GHz
Ref 127 dBp/ Atten 30 dB 1095 dBp
Peak
Lo .
9 o
10 "
dB/
Offst N
1
dB }
y o
740
dBp
Start 2.461 GHz Stop 2.5 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pis)
bl ateer Trace Tvpe X iz Amplitude
1 1) Freg 2 46202 GHz 109.5 dBpN
z 1) Frag 2 48350 GHz 66.01 dBpY
3 1) Frag 2.50000 GHz 52.92 dBPN

| FPeak Search

MWeas Tools ¥
MNext Peak
Mext Pk Right
Mext Pl Left
Min Search

Fl-Fk Search

Wlore
1 of2

(CH High, Vertical, Peak)

i Agilent  20:43:33 Nov 17, 2011 FE T | WMarker
Mkr3 2.50000 GHz
Ref 127.5 dBpv Atten 30 dB 60.37 dBp
€ = — L Select Marker
Peak
Log 1§ 1 2 3 4
10 ™
dB/ Mormal
Offst
1.5 ]
dB \\
DI 5 S Delta
74.0 Ma]rker WMWMWWM
aByv | 2.500000000 GHz Delta Par
60.37 dBuV (Tracking Ref)
Ref Delta
Start 2.461 GHz Stop 2.5 GHz .
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (101 pts) Span Pair
[ZENE Trace Type X Poiz Amplitude Slﬂan m
1 Ieb Freq 2 46187 GHz 1101 dBpy
2z 5l Fregq 242350 GHz £5.04 dB|
kS el Freq 2 S0000 GHz 6037 dBpM OIff
Mare
1 of 2

(CH High, Horizontal, Peak)
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5.4.3.2 802.11g Test Mode

Report No.: MTE/EAH/E11121698

Test Result Highest Emission (dBuv/m)
Channel Marked " : .
Test Mode Frequency Limit (dBuv/m) Vertical Horizontal
Peak Average Peak Average
Low 2390MHz 60.73 36.57 61.18 37.17
WIE Channel 2400MHz 74(Peak) 72.21 50.25 7155 | 50.53
High 2483.5MHz S4(Average) | 7279 49.08 7116 | 48.38
Channel 2500MHz 60.27 39.73 59.77 | 38.14
Test Plot:
3 Agilent  21:09:05 Mov 17, 2011 BT | Marker
Mkr3 2.3900 GHz
EE”H dBy Atten 30 dB B8 dBYY | o e
aak
1 2 3 4
Log T
10 %
M._.-"-.J'w'h)""
dB/ ] Morrnal
Offst
1 i
dB “
DI mmwamwmm&ﬂw .'w'&w Delta
74.0
dBpv Delta Pair
{Tracking Ref)
Ref Delta
Start 2.35 GHz Stop 2.412 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 6.423 ms (101 pts) Span Pair
bl ateer Trace Tvpe X iz Amplitude Span m
1 i1 Freq 24108 GHz 106.7 dBEpS
) 11 Fraq 24000 GHz T1.55 dBpv
2 11 Freq 2.3900 GHz G1.18 dBp\f Oﬁ:
Mare
10f2

(CH Low, Horizontal, Peak )
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Report No.: MTE/EAH/E11121698

i Agilent  21:08:50 Mov 17, 2011 R T | Marker
Mkr3 2.3900 GHz
Ref 127.5 dBp Atten 30 dB 60.73 dBpY Sela e
Peak
1 2 3 4
Log bt
10 Nw""““"'?""
dB/ f Morrnal
Offst
15 -
dB G
| .
740
dBy Celta Pair
{Tracking Ref)
Ref Delta
Start 2.35 GHz Stop 2.412 GHz _
#Res BW 100 kHz #VBW 300 kHz Sweep 6.423 ms (101 pts) Span Fair
bl ateer Trace Tvpe X iz Amplitude Span m
1 el Freq 2 408 GHz 107 dBpv
2 b Freq 24000 GHz 7221 dBpv
2 el Freq 2.2000 GHz 60.73 dBM OIff
Mare
1of2

(CH Low, Vertical, Peak)

Agilent  21:12:02 Nov 17, 2011 E T
Mkr1 2.46319 GHz
Ref 127 dBp/ Atten 30 dB 106.2 dBp
FPeak
Log 1
10 (‘W?WAM
dB/ ol
Offst
1 =
dB 44 A
ot
DI e o N N
740
dBp
Start 2.462 GHz Stop 2.5 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pis)
[ZENE Trace Type X Pois Amplitude
1 1) Frag 2.86319 GHz 106.2 4By
z 1) Freg 2 48350 GHz 7116 dBpV
3 1) Frag 2 S0000 GHz 50.77 dBpY

| Feak Search

Meas Toaols »
MNext Peak
Mext Pk Right
MNext Pl Left
Min Search

Fk-Pk Search

Wlore
1 of 2

(CH High, Horizontal, Peak)
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e Agilent

21:11:34 Nov 17, 2011

Report No.: MTE/EAH/E11121698

R T

Ref 127.5 dBp

Atten 30 dB

Mkr3 2.50000 GHz

Peak

Lo T
g &

10 froelinchot o,

dB/
Offst

1.5

| MWarker

dB

DI

il
o

74.0
dBy/

Start 2.462 GHz
#Res BW 100 kHz

#VBW 300 kHz

Sweep 4 ms (401 pis)

tofatcer Trace
1 o
z 4]
3 o

Tvpe
Freq
Freq
Freq

Pz
246326 GHz
2483280 GHz
250000 GHz

60.27 dBp
= Select Marker
1 2 3 4
Marmal
Celta
Delta Pair
{Tracking Ref)
Ref Delta
Stop 2.5 GHz
Span Fair
Amplitude Span Center
1072 dBpS
T279 dBpV
G027 dBpf Oﬂ;
Wlore
1of2

(CH High, Vertical, Peak)

5.4.3.3 802.11n Test Mode

Test Result Highest Emission (dBuv/m)
Test Mode Chla:rr\g;ljmir;@d Limit (dBuv/m) Vertical Horizontal
Peak Average Peak Average
Low 2390MHz 59.47 36.39 61.10 | 37.08
WIE Channel 2400MHz 74(Peak) 69.87 50.75 69.55 | 50.33
High 2483.5MHz S4(Average) | 6864 4912 | 69.80 | 48.92
Channel 2500MHz 59.39 39.66 59.72 | 38.68
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Test Plot:

Report No.: MTE/EAH/E11121698

i Agilent  21:39:24 Moy 17, 2011 E T | Marker
Mkr3 2.3900 GHz
Ref 127 dBp Atten 30 dB 61.1 dBp/
€ = et = Select Marker
FPeak
1 2 a 4
Log 1
10
dB/ A ”“ILX“ Maormal
Offst F
1 /
dB - L Del
elta
DI —JMMWMWNW%WWWMMW
740
dBp Delta Pair
(Tracking Ref)
Ref Delta
Start 2.35 GHz Stop 2.412 GHz .
#Res BW 100 kHz #VBW 300 kHz Sweep 65.423 ms (401 pts) Span Pair
hladeer Trace Type XPis Amplitude Slﬂan M
1 I5)) Fregq 24108 GHz 103.4 dBj
2 el Freq 2 4000 GHz 60.55 dB
3 b Freq 23000 GHz 1.1 dB Oiff
Mlore
1 of2

(CH Low, Horizontal, Peak )

Agilent  21:40:05 Mov 17, 2011 R T
Mkr1 2.4095 GHz
Ref 127.5 dBp Atten 30 dB 103.3 dBp
Peak
Log N
10
dB/ A
Offst r
15 ;
"
dB o
aB | 2.409500000 GHz
103 2 AR L\S
TS I_l*.l.“'
Start 2.35 GHz Stop 2.412 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 6.423 ms (101 pts)
bl ateer Trace Tvpe X iz Amplitude
1 1) Freg 2.4005 GHz 102.3 dBpv
z 1) Frag 24000 GHz £0.57 dBpY
3 1) Frag 2.2000 GHz 52.47 dBPN

| FPeak Search

MWeas Tools ¥
MNext Peak
Mext Pk Right
Mext Pl Left
Min Search

Fl-Fk Search

Wlore
1 of2

(CH Low, Vertical, Peak)
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Report No.: MTE/EAH/E11121698

Agilent  21:42:25 Moy 17, 2011 R T
Mkr1 2.46326 GHz
Ref 127 dBp/ Atten 30 dB 102.2 dBp
Peak
Log .
10
dB/ ‘ﬁ 4 S
'\.\
Offst
1 \,
dB gy
740
dBp
Start 2.462 GHz Stop 2.5 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pis)
bl ateer Trace Tvpe X iz Amplitude
1 1) Freg 2 46326 GHz 102.2 dBpv
z 1) Frag 2 48350 GHz 50.5 dBW
3 1) Frag 2.50000 GHz 52.72 dBPM

| FPeak Search

MWeas Tools ¥
MNext Peak
Mext Pk Right
Mext Pl Left
Min Search

Fl-Fk Search

Wlore
1 of2

(CH High, Horizontal, Peak )

Agilent  21:42:00 Mov 17, 2011 R T
Mkr1 2.46697 GHz
Ref 127.5 dBp Atten 30 dB 1005 dBp
Peak
Log
10 -
4B/ Aoh a § - -
Offst
15 .
dB M‘*«omw
ap | 2.476970000 GHz
1005 dBRu\/
L~ ey I-l*.l-“'

Start 2.462 GHz Stop 2.5 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pis)
bl ateer Trace Tvpe X iz Amplitude
1 1) Freg 2 46607 GHz 100.5 dBpN
z 1) Frag 2 48350 GHz 6854 dB|Y
3 1) Frag 2.50000 GHz 52,20 dBPM

| Trace/\View

Trace
2 3

|—

Clear Write

Ml Hold

fin Hold

Wi

Elank

Wlore
1 of2

(CH High, Vertical, Peak)
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5.5 Power Spectral Density (PSD)

55.1 Definition

For digitally modulated systems, the power spectral density conducted from the intentional radiator to the
antenna shall not be greater than 8 dBm in any 3 kHz band during any time interval of continuous transmission.

5.5.2  Test Description

See section 5.1.2 of this report.

55.3 Test Result

The lowest, middle and highest channels are tested to verify the power spectral density.
5.5.3.1 802.11b Test Mode

A. Test Verdict:

Channel Frequency (MHz) PSD (dBm) Limits(dBm) Result
1 2412 -10.68 <8 PASS
7 2442 -9.377 <8 PASS
1 2462 -6.417 <8 PASS
B. Test Plot:

i Agilent  11:08:58 Jan 10, 2012 B T | Paak Saarch
Mkr1 2.4119318 GHz

Ref 20 dBm Atten 30 dB -10.68 dBm
Peak MWeas Tools »
Log
10
dB/ MNext Pealk
Offst
2 o
B Lo A A e S il el Pt b pplbncoy o Next PK Right
DI g
8.0
dBm
Mext Pl Left

M1 52
53 FC Min Search

AA

Fl-Pk Search

Center 2.412 GHz Span 300 kHz 1"*’1?59
#Res BW 3 kHz #VBW 10 kHz Sweep 34.31 ms (101 pts) o
(CH Low)
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Report No.: MTE/EAH/E11121698

5 Agilenf  11:08:09 Jan 10, 2012 E T | Peak Search
Mkr1 2.4419318 GHz
Ref20 dBm Atten 30 dB 9377 dBm
Peak hWleas Tools *
Log
10
dB/ Mext Peak
Offst .
2 ®
dB Yo e R Sl e e N N ST e Py .
DI Mext Pk Right
8.0
dBm
MNext Pk Left
M1 S2
53 FC Win Search
AA

Fk-FPk Search
Center 2.442 GHz Span 300 kHz 1""‘?59
#Res BW 3 kHz #VBW 10 kHz Sweep 34.31 ms (101 pts) o

(CH Mid)
i Agilent  11:05:35 Jan 10, 2012 R T | Paak Search
Mkr1 2.4639355 GHz
Ref 20 dBm Atten 30 dB 6.417 dBm
Peak hleas Tools *
Log
10
dB/ . Next Peak
Offst
ZdB ¥ ﬁ A, e, A A e s WA
DI Mext Pk Right
8.0
dBm
Mext Pl Left
M1 S2
S3 FC lin Search
AA
Fk-Pk Search
Center 2.464 GHz Span 300 kHz 1""’?59
#Res BW 3 kHz #VBW 10 kHz Sweep 34.31 ms (101 pis) v

(CH High)
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5.5.3.2 802.11g Test Mode

A. Test Verdict:

Report No.: MTE/EAH/E11121698

Channel Frequency (MHz) PSD (dBm) Limits(dBm) Result
1 2412 -12.65 <8 PASS
7 2442 -11.21 <8 PASS
11 2462 -9.295 <8 PASS

B. Test Plot:
5 Agilent  18:58:50 Dec 28, 2011 E T | Peak Search
Mkr1 2.4110660 GHz
Ref20 dBm Atten 30 dB -12.65 dBm
Peak heas Tools +
Log
10
de/ MNext Peak
Offst
2 1
dB
DI b s Aot e | et PR Right
8.0
dBm
Mext Pl Left
M1 S2
53 FC hiin Search
AR

Fk-Pk Search
Center 2.411 GHz Span 300 kHz More
#Res BW 3 kHz #VBW 10 kHz Sweep 34.31 ms (101 pis) e

(CH Low)
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Report No.: MTE/EAH/E11121698

- Agilent  19:03:44 Dec 28, 2011 E T | Peak—Search
Mkr1 2.4410653 GHz
Ref 20 dBm Atten 30 dB 11.21 dBm
Peak hWleas Tools *
Log
10
dB/ Mext Pealk
Offst
2 1
dB
o s ity o AV o | et PRight
8.0
dBm
MNext Pk Left
M1 S2
$3 FC Min Search
AA
Fk-FPk Search
Center 2.441 GHz Span 300 kHz 1"*’1?59
#Res BW 3 kHz #VBW 10 kHz Sweep 34.31 ms (101 pts) o
(CH Mid)
i Agilent  19:02:.06 Dec 28, 2011 F T | Peak Search
Mkr1 2.4623323 GHz
Ref 20 dBm Atten 30 dB 9.295 dBm
Peak heas Tools +
Log
10
dB/ Mext Peak
Offst ]
2
dB
by e pofgat _
o [ ot ptesp o | Next Pk Right
8.0
dBm | 2.462332300 GHz
-9.295 dBm Next Pk Left
M1 S2
$3 FC Min Search
AR
Fk-Pk Search
Center 2.462 GHz Span 300 kHz 1"*"?59
#Res BW 3 kHz #VBW 10 kHz Sweep 34.31 ms (101 pis) .

(CH High)
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5.5.3.3 802.11n Test Mode

A. Test Verdict:

Report No.: MTE/EAH/E11121698

Channel Frequency (MHz) PSD (dBm) Limits(dBm) Result
1 2412 -14.55 <8 PASS
7 2442 -10.14 <8 PASS
11 2462 -17.17 <8 PASS

B. Test Plot:
3 Agilent  18:23:04 Dec 28, 2011 E T | Peak Search
Mkr1 2.4101365 GHz
Ref 20 dBm Atten 30 dB 14,55 dBm
Peak lleas Tools *
Log
10
dB/ Mext Peals
Offst
2
4o e i
DI N n i o AWWW Mext Pk Right
8.0 (R L\‘JI G |
dBm
Mext Pl Left
M1 S2
53 FC Wiin Search
AA

Fk-FPk Search
Center 2.41 GHz Span 300 kHz 1""‘?;9
#Res BW 3 kHz #VBW 10 kHz Sweep 34.31 ms (101 pts) o

(CH Low)
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i Agilent  18:15:42 Dec 28, 2011 E T | Paak Search
Mkr1 2.4429640 GHz
Ref 20 dBm Atten 30 dB -10.14 dBm
Peak hWleas Tools *
Log
10
dB/ MNext Peak
Offst )
2 o
dB Wﬁ»""wllr—
DI Al %Wﬂwwwmw MNext Pl Right
8.0
dBm
Mext Pl Left
M1 S2
53 FC Min Search
AA

Fk-Pk Search
Center 2.443 GHz Span 300 kHz 1""’?59
#Res BW 3 kHz #VBW 10 kHz Sweep 34.31 ms (101 pis) o

(CH Mid)
i Agilent  18:24:41 Dec 28, 2011 E T | Paak Search
Mkr1 2.4618553 GHz
Ref 20 dBm Atten 30 dB 17.17 dBm
Peak hWleas Tools *
Log
10
dB/ MNext Peak
Offst
2
dB 1 _
DI Mext Flk Right
ad.[? B . L) I AmY TN
m
Mext Pl Left
M1 S2
S3 FC Wlin Search
AA
Fk-Pk Search
Center 2.462 GHz Span 300 kHz 1""’?59
#Res BW 3 kHz #VBW 10 kHz Sweep 34.31 ms (101 pis) o

(CH High)

Report No.: MTE/EAH/E11121698
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5.6 Conducted Emission

5.6.1 Definition

According to FCC section 15.207, for an intentional radiator that is designed to be connected to the public
utility (AC) power line, the radio frequency voltage that is conducted back onto the AC power line on any
frequency or frequencies, within the band 150 kHz to 30 MHz, shall not exceed the limits in the following table,
as measured using a 50 yH/50 ohms line impedance stabilization network (LISN).

Frequenc Maximum RF Line Voltage
i d Q.P.(dBuV) Average( dBuV)
150kHz-500kHz 66-56 56-46
500kHz-5MHz 56 46
5MHz-30MHz 60 50

Note:
1. The lower limit shall apply at the transition frequency.
2. The limit decreases linearly with the logarithm of the frequency in the range 0.15 MHz to 0.50 MHz

5.6.2 Test Description

The EUT is powered by the Battery charged with the AC Adapter which is powered by 120V, 60Hz AC mains
supply. The path loss as the factor is calibrated to correct the reading. During the measurement, the EUT is
activated and is set to operate at maximum power.

Communication
Antenna

Receiver

R R AR ERAR
e e

System
Simulator

5.6.3 Test Result

A scan was taken on both power lines, Line 1 and Line 2, recording at least the six highest emissions.
Emission frequency and amplitude were recorded into a computer in which correction factors were used to
calculate the emission level and compare reading to the applicable limit. If EUT emission level was less —2dB
to the A.V. limit in Peak mode, then the emission signal was re-checked using Q.P and Average detector.

The Wifi model was carried out for 802.11b/g/n modulation types, 802.11b High channel modulation type was
the worst case condition for model UID0352: RETAIL TABLET L, UID0356: RETAIL TABLET XL and UID0357:
RETAIL TABLET XXL, The test data was shown on the summary data page.
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FCC ID: Y34-UID0357

Report No.

Address:No 5 Langshan 2nd Rd ., Morth Hi-Tech Industrial park
Guangdong ,China
Tel: 0755-86170306 Fax: 0755-86170310

: MTE/EAH/E11121698

Conducted Emission Measurement

File :UIDD352: RETAIL TABLET L Diata #12 Date: 2012-01-09 Tirne: 17:37:50

80.0 dBuY
Qp: E
AYG:

AVG
-30
0.150 0.5 [MHz) 5 30.000
Site site #1 Phase: L1 Temperature: 26
Limit: FCC Part15 B Class B QP Power: DC12% Adapter AC 120%B0Hz Hurmidity, B0 %

EUT: Retail Tablet
MM UID0352: RETAIL TABLET L

Mode: WIFI Mode

Mote:
Reading Correct Measure-
Mo, Mk.  Fregq.  Level Factor  ment  Limit  Over
MHz dBu dB dBuY dBuy dB Detector Comment

1" 0.2060 39.97 11.96 51.93 6337 -11.44 QP
2 0.3660 34 84 10.89 4573 5859 -12.86 QP
3 0.9740 2657 10.00 3657 5600 -19.43 QP
4 23220 23480 932 3282 5600 2318 QP
5 54780 18.19 11.41 2960 6000 -30.40 QP
] 14.3180 16.61 9.00 2561 B0.00 -34.39 QP

"Maximum data o} Owerlimit  lovermargin

Engineer Signature:  Rax
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FCC ID: Y34-Ul

D0357

71QST

Compliance Laboralo

Report N

o.. MTE/EAH/E11121698

Address:Mo 5 Langshan 2nd Rd., North Hi-Tech Industrial park

Guangdong ,China
Tel: 0755-86170306 Fax: 0755-86170310

Conducted Emission Measurement

File :UIDO352; RETAIL TABLET L Data:#3 Date: 2012-01-09 Time: 17:38:58

80.0 dBuV
Qp: —
AVG:

peak
AVG
-30
0.150 0.5 [MHz) 5 30.000
Site site #1 Phase: N Temperature: 26
Limit: FCC Part15 B Class B QP FPower: DC12Y Adapter AC 120vB0Hz Humidity: 60 %
EUT: Retail Tablet
MM UID0352: RETAIL TABLET L
Mode: WIFI Mode
Mote:
Reading Comrect Measure-
Mo. Mk. Freq. Level Factor  ment  Limit  Owver
MHz dBuY dB dBuy dBuy dB Detector Comrent

17 02140 4116 11.91 53.07 6305 -9.98 Qar

i 0.3260 3362 11.16 4478 5955 -14.797 QF

3 0.53060 27.32 10.00 37.32 56.00 -18.68 QF

4 1.4480 2826 955 37.81 56.00 -18.19 QF

& 35780 1045 10.58 3003 56.00 -25.97 QF

& 7.9140 17897 10.25 2822 6000 -31.78 QP

TMaximum data  x:Overlimit  Lover margin

Engineer Signature:  Rax
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FCC ID: Y34-UID0357 Report No

' Address:Mo 5 Langshan 2nd Rd., North Hi-Tech Industrial park
Guangdong ,China

.. MTE/EAH/E11121698

Compliance Lataratory Tel: 0755-86170306 Fax: 0755-86170310
Conducted Emission Measurement
File :1JID0356: RETAIL TABLET XL Data :#12 Date; 2012-01-11 Time: 12:37:50
80.0 dBu¥
Qp: —
AVG:

AYG
-30
0.150 0.5 (MHz) 5 30.000
Site site #1 Fhase: i1 Temperature: 26
Limit: FCC Part15 B Class B QP Power: DC 12 Adapter AC 120%B0Hz Humidity: 60 %

EUT: Retail Tablet

MM UID0356: RETAIL TABLET XL
Mode: WIFI Mode

MNaote:

Reading Correct Measure-
Mo. Mk. Freq. Level Factor  ment  Limit  Owver

MHz dBuY dB dBuy dBuy dB Detector Comrent

1 02060 4047 11.96 52.43 5337 -10.94 Qar

0.6420 2812 10.00 39.12 5600 -16.88 Qr

1.4100 2562 9.59 3521 56.00 -2079 QP

£.9300 21.97 10.84 3281 6000 -27.19 QapP

2
3
4 4.0460 2239 11.05 3344 5600 -2258 QP
5
6

14.3180 17.61 9.00 26.61 50.00 -33.39 Qar

TMaximum data  x:Overlimit  Lover margin

Engineer Signature:  Rax
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FCC ID: Y34-UID0357

71QST

Complance Laboralc

Report No.: MTE/EAH/E11121698

Address: Mo 5 Langshan 2nd Rd ., Morth Hi-Tech Industrial park

Guangdong ,China
Tel: 0755-86170306 Fax: 0755-86170310

Conducted Emission Measurement

File :UID0356: RETAIL TABLET <L Data :#13 Date: 2012-01-11 Time: 12:38:58

20.0 dBuv
Qp: —
AVE:

peak
AYE
-30
0.150 0.5 [MHz) 5 30.000
Site site #1 Fhase N Temperature: 26
Limitj FCC Part15 B Class B QP Power: DC12Y Adapter AC 120%B0Hz Humidity, 60 %

EUT: Retail Tablet
W UID0356: RETAIL TABLET XL
Mode: WIFI Mode

MNote:
Feading Comrect Measure-
Mo, Mk,  Freg Level Factor  ment  Limit  Ower
MHz dBuY dB dBuY dBut/ dB Detector Comrment

1" 0.2140 4016 171.91 52.07 6305 -10.98 QP
2 0.7260 2034 10.00 3934 56.00 -16.66 QP
3 1.4460 2876 955 3831 5600 -17.69 Qap
4 3.0900 2228 10.09 3237 5600 -23.63 QP
5 4.8940 2034 11.89 3223 56.00 -23.77 QP
B 14.3260 19.50 9.00 28.50 6000 -31.50 QapP

"Maximum data  x:Overlimit  lovermargin

Enginear Signature:  Rax
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FCC ID: Y34-UID0357 Report No.: MTE/EAH/E11121698

' Address: Mo 5 Langshan 2nd Rd ., Morth Hi-Tech Industrial park
Guangdong ,China

Compliance Labaratory Tel: 0755-836170306 Fax: 0755-86170310
Conducted Emission Measurement
File :UIDO357: RETAIL TABLET XL Data #5 Date; 2012-01-11 Time: 5:03:45
80.0 dBuv
Qp: —
AVG:

25
ﬁ/«‘/\\peak
AVEG
-30
0.150 0.5 [MHz) 5 30.000
Site site #1 Fhase N Temperature: 26
Limitj FCC Part15 B Class B QP Power: DC12Y Adapter AC 120%B0Hz Humidity, 60 %

EUT: Retail Tablet

WM UID035T: RETAIL TABLET XL
Mode: WIFI Maode

MNote:

Reading Comect Measurs-
Mo, Mk,  Freg Level Factor ~ ment  Limit  Over

hiHz dBuV dB dBuv dBuv dB Detector Cornment

1 0.2060 39.04 11.96 51.00 6337 -12.37 QP

0.3780 31.60 10.81 42.41 5832 1591 QP

0.9300 28.66 10.00 38.66 56.00 -17.34 ar

1.4540 26.50 9.55 36.05 56.00 -19.95 QF

3.2140 20.26 10.21 3047 56.00 -2553 QP

=0 BRSNS B )

4.8660 18.31 11.87 3018 56.00 -25.82 QP

"Maximum data  x:Overlimit  lovermargin

Engineer Signature:  Al|lan
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FCC ID: Y34-UID0357 Report No.: MTE/EAH/E11121698

' Address: Mo 5 Langshan 2nd Rd ., Morth Hi-Tech Industrial park
Guangdong ,China

Compliance Labaratory Tel: 0755-836170306 Fax: 0755-86170310
Conducted Emission Measurement
File :UIDO357: RETAIL TABLET XL Data #6 Date; 2012-01-11 Time: 5:05:13
80.0 dBuv
Qp: —
AVG:

peak
AYEG
-30
0150 05 [MHz] 5 30,000
Site site #1 Phase i1 Temperature: 26
Limitj FCC Part15 B Class B QP Power: DC12% Adapter AC 120%B0Hz Humidity, 60 %

EUT: Retail Tablet

WM UID035T: RETAIL TABLET XL
Mode: WIFI Maode

MNote:

Reading Comect Measurs-
Mo, Mk,  Freg Level Factor ~ ment  Limit  Over

MHz dBuv dB dBuY dBuy dB Detector Comrnent
1 0.2100 38.56 11.93 50.49 6321 1272 QP
0.3183 33.29 11.21 4450 5975 1525 QP
0.8900 2745 10.00 37.45 56.00 -18.55 QapP
1.7220 2415 9.28 3343 56.00 -22.57 QF
4.6100 18.48 11.61 30.09 56.00 -25.91 QP
7.8780 12.41 10.27 22.68 60.00 -37.32 QP

=0 BRSNS B )

"Maximum data  x:Overlimit  lovermargin

Engineer Signature:  Al|lan
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FCC ID: Y34-UID0357 Report No.: MTE/EAH/E11121698

5.7 Radiated Emission

5.7.1 Definition

According to FCC section 15.247(d), radiated emission outside the frequency band attenuation below the
general limits specified in § 15.209(a) is not required. In addition, radiated emissions which fall in the restricted
bands, as defined in § 15.205(a), must also comply with the radiated emission limits specified in § 15.209(a)
(see § 15.205(c)).

According to FCC section 15.209 (a), except as provided elsewhere in this subpart, the emissions from an
intentional radiator shall not exceed the field strength levels specified in the following table:

Frequency (MHz) Field Strength (uV/m) Measurement Distance (m)
0.009 - 0.490 2400/F (kHz) 300

0.490 - 1.705 24000/F(kHz) 30

1.705 - 30.0 30 30

30-88 100 3

88 - 216 150 3

216 - 960 200 3

Above 960 500 3

As shown in FCC section 15.35(b), for frequencies above 1000MHz, the field strength limits are based on
average detector. When average radiated emission measurements are specified in this part, including emission
measurements below 1000MHz, there also is a limit on the radio frequency emissions, as measured using
instrumentation with a peak detector function, corresponding to 20dB above the maximum permitted average
limit for the frequency being investigated unless a different peak emission limit is otherwise specified in the
rules.
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FCC ID: Y34-UID0357 Report No.: MTE/EAH/E11121698

5.7.2  Test Description
A. Test Setup:

Antenna
v tower

Loop

V d antenna

EUT A
\‘ 4dm
Spectrum

: analyzer
( ) V | L ‘\
Turntable O./E\Bm 1m \ e
o=
] [ ]
Reference Ground plarre—/

Blow 1GHz:

N\

Antenna

/ tower

3m i Bi-log

/ antenna

\\‘ 4m /
Spectrum
- L analyzer
( J i \
\ |

Turntable
; ]

Reference ground plane J/

EUT

otd
0o
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FCC ID: Y34-UID0357 Report No.: MTE/EAH/E11121698

Above 1GHz:

Antenna
yd tower
o < e
EUT
_\ 4m
Spectrum
— analyzer
[ T ‘
A
T |
urntable 0.8m 1m
-
A [ ]88
~ Pre-amp ai=iel=
: [ ] [ ]

B. Test procedures

1. The EUT is placed on a turntable, which is 0.8m above ground plane.
The turntable shall be rotated for 360 degrees to determine the position of maximum emission level.

EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out the highest
emissions.

Maximum procedure was performed on the six highest emissions to ensure EUT compliance.

And also, each emission was to be maximized by changing the polarization of receiving antenna both
horizontal and vertical.

6. Set the spectrum analyzer in the following setting as:
Below 1GHz: RBW=100 kHz / VBW=300 kHz / Sweep=AUTO

Above 1GHz : (a) PEAK: RBW=VBW=1MHz / Sweep=AUTO
(b) AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO

7. Repeat above procedures until the measurements for all frequencies are complete.

5.7.3 Test Result
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FCC ID: Y34-UID0357

From 9KHz to 30MHz:

Report No.: MTE/EAH/E11121698

Freqg.
(MHz)

Ant. Pol
HIV

Peak
Reading
(dBuV)

AV
Reading
(dBuV)

Ant./CL
CF
(dB)

Actual Fs

Peak
(dBuV/m)

AV
(dBuV/m)

Peak
Limit
(dBuV/m)

AV
Limit
(dBuV/m)

AV
Margin
(dB)

-No detected in below 30MHz.

From 30MHz to 1GHz:

The Wifi model was carried out for 802.11b/g/n modulation types, 802.11b High channel modulation type
was the worst case condition for model UID0352: RETAIL TABLET L, UID0356: RETAIL TABLET XL and
UID0357: RETAIL TABLET XXL, The test data was shown on the summary data page.
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FCC ID: Y34-UID0357

Below 1 GHz

Report No.: MTE/EAH/E11121698

' Address:Mo .5 Langshan 2nd Rd., Morth Hi-Tech Industrial park
Guangdong ,China
Complance Laboralony

Tel 0755-86170306 Fax: 0755-86170310

Radiated Emission Measurement

File :UID0357: RETAIL TABLET XXL Data :#11 Date: 2012-1-11 Tirne: 2:02:46

70.0  dBu¥/m
Qp: —
Margin:

[]

-10

30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site site #1 Folarization: Horizontal Ternperature: 26
Limit: FCC Part15 B 3 Radiation Power DC 12V Adapter AC 120%60Hz Humidity 51 %
EUT: Retail Tablaet Distance:

WM UID035T7: RETAIL TABLET XXL
Mode: WIFI Made

MNote:
Feading Correct  Measure- Antenna  Table
Mo. Mk.  Fregq.  Level Factor ment Limit  Owver Height Degree
MHz dBu’ dB dBuim dButim dB Detectar cm degree  Comment
1 1 256.0100 24.05 17.44 4149 4600 -4.51 QP 0
2 * 266.6800 23.63 18.47 4210 4600 -390 QP 0
301 3200298 2430 17.00 41,30 4600 420 QP 0
4 399.5700 20.88 18.69 3957 4600 -B843 QP 0
5 | 480.0800 19.33 21.70 4103 4600 497 QP 0
5 §40.1300 15.18 24.00 3918 4600 -B882 QP 0

Maximum data  xOwerlimit  lovermargin

Engineer Signature: Allen
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FCC ID: Y34-UID0357

Report No.: MTE/EAH/E11121698

Address:Mo 5 Langshan 2nd Rd., North Hi-Tech Industrial park
Guangdong ,China
Tel: 0755-86170306 Fax: 0755-86170310

Radiated Emission Measurement

File :UID0357: RETAIL TABLET ®XL Data #12 Date: 2012-1-11 Time: 9:04:35

70.0 dBu¥/m
Qp: S—
Maigin:

[

10

300000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site site #1 Polarization:  Vertical Temperature: 26
Limit: FCC Part 15 B 3M Radiation Paower: DC 12% Adapter AC 120vE0Hz Humidity: 61 %
EUT: Retail Tablet Distance:

MM UID0357: RETAIL TABLET XXL
Mode: WIFI Mode

MNaote:
Reading Correct Measure- Antenna  Table
Mo. Mk, Freq.  Level Factor ment Limit  Owver Height Degree
hiHz dBut dB d Butvim dBuivim dB Detector cm degree  Comment

11 775300 2344 11.62 34 .96 4000 504 QP 0

2 255.0400 2174 17.40 39.14 4600 -586 QP 0

3 T 2B6.6800 2265 18.47 4112 4600 -485 QP 0

4 3200298 2237 17.00 3937 4800 -B63 QP 0

5 480.0800 1388 21.70 3558 4600 1042 QP 0

5 6401300 1298 2400 3698 4600 -902 QP 0
"Maximum data  x:Overlimit  lovermargin

Engineer Signature: Allan
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FCC ID: Y34-UID0357 Report No.: MTE/EAH/E11121698

' Address:Mo 5 Langshan 2nd Rd., North Hi-Tech Industrial park
Guangdong ,China
Compliance Laboratory

Tel: 0755-86170306 Fax: 0755-86170310

Radiated Emission Measurement

File :UID0352: RETAIL TABLET L Data #9 Date 2012-1-10 Time: 16:17:39

70.0 dBu¥/m
Qp: S—
Maigin:

-
| 1z | 3| 4 | I
— ’WWU g RYY L7 W

10

300000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site site #1 Polarization: Horizontal Temperature: 26
Limit: FCC Part 15 B 3M Radiation Paower: DC 12% Adapter AC 120%60Hz Humidity: 60 %
EUT: Retail Tablet Distance:

MM UID0352: RETAIL TABLET L
Mode: WIFI Mode

MNaote:
Reading Correct Measure- Antenna  Table
Mo. Mk, Freq.  Level Factor ment Limit  Owver Height Degree
hiHz dBut dB d Butvim dBuivim dB Detector cm degree  Comment

1 164 8300 1694 17.21 3415 4350 -935 QP 0

2 2637700 2183 18.09 3992 4600 -505 QP 0

31 376.2900 2312 18.21 41.33 4600 -467 QP 0

47 4985100 2054 2143 41.97 4800  -403 QP 0

5 1 7807798 15.41 26.18 4159 4600 441 QP 0

6 | 8292798 1402 2697 40899 4600 -5 QP 0
"Maximum data  x:Overlimit  lovermargin

Engineer Signature: Allan
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FCC ID: Y34-UID0357

Report No.: MTE/EAH/E11121698

Address:No 5 Langshan 2nd Rd ., North Hi-Tech Industrial park
Guangdong ,China
Tel: 0755-86170306 Fax: 0755-86170310

Radiated Emission Measurement

File :UID0352: RETAIL TABLET L Data :#0 Date: 2012-1-10 Time: 16:13:44
70.0  dBu¥/m
Qp: o
M argin:
4 5 [

-0

LM,W

30,000  127.00 224.00 321.00 415.00

515.00

612.00

¥039.00 806.00

1000.00 MHz

Site site #1

Limit: FCC Part 15 B 3M R adiation
EUT: Retail Tablet

b/ UID0352: RETAIL TABLET L
Mode: WIFI Mode

Palarization:
Power DC 124 Adapter AC 120%/E0Hz

Vertical

Distance:

Temperature: 26

Humidity: B0 %

MNote:
Reading Correct  Measure- Antenna  Table
Mo, Mk.  Freq.  Level Factor ment Limit  Owver Height Degree
hHz dBuY dB dBuimn dButim dB Detector cm degree  Comment
1 1 746200 2289 11.685 34.54 4000 548 QP 0
2 298 6600 2066 18.30 39.96 46.00 -804 QP 0
3 7 3724100 2407 18.22 4229 4600 -371 Qap 0
4 1 4834800 2032 21.41 4173 46.00 427 QP 0
5 | B63.2600 17.27 2443 4170 46.00 430 QP 0
G | 8360700 1442 27.10 4152 4600 443 QP 0

"Maximum data  xOverlimit  lovermargin

Enginesr Signature

Allen
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FCC ID: Y34-UID0357

Report No.: MTE/EAH/E11121698

Address:No 5 Langshan 2nd Rd ., North Hi-Tech Industrial park
Guangdong ,China
Tel: 0755-86170306 Fax: 0755-86170310

Radiated Emission Measurement

File :UID0356: RETAIL TABLET <L Data #11 Date; 2012-1-10 Time: 14:10:59

70.0  dBu¥/m
Qp: o
M argin:

[

30.
-10
30000 127.00 224.00 321.00 118.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site site #1 Polarization:  Vertical Termperature: 26
Limit: FCC Part 15 B 3M R adiation Power; DC 12 Adapter AC 120V60Hz Humidity: 60 %
EUT: Retail Tablet Distance:
b/ UID0356: RETAIL TABLET XL
Mode: WIFI Mode
MNote:
Reading Correct  Measure- Antenna  Table
Mo, Mk.  Freq.  Level Factor ment Limit  Owver Height Degree
hHz dBuY dB dBuimn dButim dB Detector cm degree  Comment

1 77.5300 2010 11.52 31.62 4000 -838 QP 0

2 224.0000 19.88 16.38 3626 4600 974 QP 0

3 299 6600 2291 1930 42 21 4600 -379 QP 0

4 374.3500 21.61 18.24 3985 4600 -615 QP 0

5 4490400 1915 2012 3927 4600 -673 QP 0

6 1 6740800 16.26 24 .54 40.80 4600 -520 QP 0
"Maximum data  xOverlimit  lovermargin

Engineer Signature Allen
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Report No.: MTE/EAH/E11121698

Address:MNo 5 Langshan 2nd Rd ., North Hi-Tech Industrial park
Guangdong ,China
Tel: 0755-861703068 Fax: 0755-86170310

Radiated Emission Measurement

File :UID0356: RETAIL TABLET XL Data :#12 Date: 2012-1-10 Tirne: 14:13:01

70.0 dBu¥/m
Qp: S
Margin:

30

[

-10

30000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site site #1 Polarization: Horizontal Temperature: 26
Limit: FCC Part 15 B 3M Radiation Power: DC 12V Adapter AC 120vB0Hz Humidity: 60 %
EUT: Retail Tablet Distance:

MM UID035E: RETAIL TABLET XL

Mode: WIFI Mode

Mote:
Reading Correct Measure- ) Antenna  Table
Mo. Mk. Freq.  Level Factor ment Limit  Ower Height Degree
hiHz dBut [il] dButvim dBuvim dB Detector cm degree  Comment

1 T4 6200 2149 11.65 33.24 4000  -B676 QP 0

20 774398 22.33 16.83 3916 4350 -434 QP 0

3 356.8900 2087 18.24 3911 4600 -89 QP 0

4 4490400 19.18 2012 3930 4600 -870 QP 0

5 | 7720500 14.83 2596 4079 4600  -521 QP 0

] 899.1200 1251 27.39 3990 4600 -810 QP 0
" Maximum data ¥.Over limit  over margin

Engineer Signature Allen
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FCC ID: Y34-UID0357 Report No.: MTE/EAH/E11121698

Above 1 GHz
Operation Mode: TX/ IEEE 802.11b/CH Low Test Date: Jan. 12, 2012
Model Name: UID0357: RETAIL TABLET XXL Tested by: Habby Guo
Temperature: 20°C Polarity: Ver. / Hor.
Humidity: 70 % RH
Freq. | A" | peak AV | Ant./cCL Peak AV AV
q- Pol } Actual Fs
(MHz) | H/V | Reading | Reading CF Limit Limit Margin
(dBuV) (dBuV) (dB) Peak AV (dBuV/m) | (dBuV/m) (dB)
(dBuV/m) | (dBuV/m)
4824.0 H 32.10 14.52 23.54 55.64 38.06 74.00 54.00 -15.94
N/A H
4824.0 \Y 33.45 15.03 23.36 56.81 38.39 74.00 54.00 -15.61
N/A \Y
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

2. Radiated emissions measured in frequency above 1000MHz were made with an instrument using
peak/average detector mode.

3. Average test would be performed if the peak result were greater than the average limit or as required by the
applicant.

4. Data of measurement within this frequency range shown “ --- ” in the table above means the reading of
emissions are attenuated more than 20dB below the permissible limits or the field strength is too small to be
measured.

5. Measurements above show only up to 6 maximum emissions noted, or would be lesser, with “ N/A ” remark,
if no specific emissions from the EUT are recorded (ie:
margin>20dB from the applicable limit) and considered that's already beyond the background noise floor.

6. Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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FCC ID: Y34-UID0357

Report No.: MTE/EAH/E11121698

Operation Mode: TX/ IEEE 802.11b/CH Mid Test Date: Jan. 12, 2012
Model Name: UID0357: RETAIL TABLET XXL Tested by: Habby Guo
Temperature: 20°C Polarity: Ver. / Hor.
Humidity: 70 % RH
Freq. | A" | peak AV | Ant./cCL Peak AV AV
q- Pol : Actual Fs
(MHz) | H/V | Reading | Reading CF Limit Limit Margin
(dBuV) (dBuV) (dB) Peak AV (dBuV/m) | (dBuV/m) (dB)
(dBuV/m) | (dBuV/m)
4884.0 H 30.54 10.29 23.54 54.08 33.83 74.00 54.00 -20.17
N/A H
4884.0 V 31.69 11.20 23.36 55.05 34.56 74.00 54.00 -19.44
N/A \Y
Notes:

1

. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.
2.

Radiated emissions measured in frequency above 1000MHz were made with an instrument using

peak/average detector mode.

applicant.

. Average test would be performed if the peak result were greater than the average limit or as required by the

. Data of measurement within this frequency range shown “ --- ” in the table above means the reading of

emissions are attenuated more than 20dB below the permissible limits or the field strength is too small to be

measured.

if no specific emissions from the EUT are recorded (ie:

. Measurements above show only up to 6 maximum emissions noted, or would be lesser, with “ N/A ” remark,

margin>20dB from the applicable limit) and considered that's already beyond the background noise floor.
6. Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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FCC ID: Y34-UID0357

Report No.: MTE/EAH/E11121698

Operation Mode: TX/ IEEE 802.11b/CH High Test Date: Jan. 12, 2012
Model Name: UID0357: RETAIL TABLET XXL Tested by: Habby Guo
Temperature: 20°C Polarity: Ver. / Hor.
Humidity: 70 % RH
Fre il Peak AV Ant./CL Peak AV AV
q- Pol : Actual Fs
(MHz) | H/V | Reading | Reading CF Limit Limit Margin
(dBuV) (dBuV) (dB) Peak AV (dBuV/m) | (dBuV/m) (dB)
(dBuV/m) | (dBuV/m)
4924.0 H 27.98 9.53 23.54 51.52 33.87 74.00 54.00 -20.13
N/A H
4924.0 \Y 26.78 9.42 23.36 50.14 32.78 74.00 54.00 -21.22
N/A \Y
Notes:

1.
2.

Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

Radiated emissions measured in frequency above 1000MHz were made with an instrument using

peak/average detector mode.

applicant.

. Average test would be performed if the peak result were greater than the average limit or as required by the

. Data of measurement within this frequency range shown “ --- ” in the table above means the reading of

emissions are attenuated more than 20dB below the permissible limits or the field strength is too small to be

measured.

if no specific emissions from the EUT are recorded (ie:

. Measurements above show only up to 6 maximum emissions noted, or would be lesser, with “ N/A ” remark,

margin>20dB from the applicable limit) and considered that's already beyond the background noise floor.
6. Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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FCC ID: Y34-UID0357

Report No.: MTE/EAH/E11121698

Operation Mode: TX/ IEEE 802.11g/CH Low Test Date: Jan. 12, 2012
Model Name: UID0357: RETAIL TABLET XXL Tested by: Habby Guo
Temperature: 20°C Polarity: Ver. / Hor.
Humidity: 70 % RH
Fre il Peak AV Ant./CL Peak AV AV
q- Pol : Actual Fs
(MHz) | H/V | Reading | Reading CF Limit Limit Margin
(dBuV) (dBuV) (dB) Peak AV (dBuV/m) | (dBuV/m) (dB)
(dBuV/m) | (dBuV/m)
4824.0 H 34.18 13.54 23.54 57.72 37.08 74.00 54.00 -16.92
N/A H
4824.0 \Y 32.51 12.96 23.36 55.87 36.32 74.00 54.00 -17.68
N/A \Y
Notes:

1.
2.

Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

Radiated emissions measured in frequency above 1000MHz were made with an instrument using

peak/average detector mode.

applicant.

. Average test would be performed if the peak result were greater than the average limit or as required by the

. Data of measurement within this frequency range shown “ --- ” in the table above means the reading of

emissions are attenuated more than 20dB below the permissible limits or the field strength is too small to be

measured.

if no specific emissions from the EUT are recorded (ie:

. Measurements above show only up to 6 maximum emissions noted, or would be lesser, with “ N/A ” remark,

margin>20dB from the applicable limit) and considered that's already beyond the background noise floor.
6. Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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FCC ID: Y34-UID0357

Report No.: MTE/EAH/E11121698

Operation Mode: TX/ IEEE 802.11g/CH Mid Test Date: Jan. 12, 2012
Model Name: UID0357: RETAIL TABLET XXL Tested by: Habby Guo
Temperature: 20°C Polarity: Ver. / Hor.
Humidity: 70 % RH
Freq. | A" | peak AV | Ant./cCL Peak AV AV
q- Pol : Actual Fs
(MHz) | H/V | Reading | Reading CF Limit Limit Margin
(dBuV) (dBuV) (dB) Peak AV (dBuV/m) | (dBuV/m) (dB)
(dBuV/m) | (dBuV/m)
4884.0 H 31.06 11.87 23.54 54.60 35.41 74.00 54.00 -18.59
N/A H
4884.0 V 30.25 10.39 23.36 53.61 33.75 74.00 54.00 -20.25
N/A \Y
Notes:

1.
2.

Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

Radiated emissions measured in frequency above 1000MHz were made with an instrument using

peak/average detector mode.

applicant.

. Average test would be performed if the peak result were greater than the average limit or as required by the

. Data of measurement within this frequency range shown “ --- ” in the table above means the reading of

emissions are attenuated more than 20dB below the permissible limits or the field strength is too small to be

measured.

if no specific emissions from the EUT are recorded (ie:

. Measurements above show only up to 6 maximum emissions noted, or would be lesser, with “ N/A ” remark,

margin>20dB from the applicable limit) and considered that's already beyond the background noise floor.
6. Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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FCC ID: Y34-UID0357

Report No.: MTE/EAH/E11121698

Operation Mode: TX/ IEEE 802.11g/CH High Test Date: Jan. 12, 2012
Model Name: UID0357: RETAIL TABLET XXL Tested by: Habby Guo
Temperature: 20°C Polarity: Ver. / Hor.
Humidity: 70 % RH
Fre il Peak AV Ant./CL Peak AV AV
q- Pol : Actual Fs
(MHz) | H/V | Reading | Reading CF Limit Limit Margin
(dBuV) (dBuV) (dB) Peak AV (dBuV/m) | (dBuV/m) (dB)
(dBuV/m) | (dBuV/m)
4924.0 H 28.94 10.87 23.54 52.48 34.41 74.00 54.00 -19.59
N/A H
4924.0 \Y 29.12 9.85 23.36 52.48 33.21 74.00 54.00 -20.79
N/A \Y
Notes:

1.
2.

Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

Radiated emissions measured in frequency above 1000MHz were made with an instrument using

peak/average detector mode.

applicant.

. Average test would be performed if the peak result were greater than the average limit or as required by the

. Data of measurement within this frequency range shown “ --- ” in the table above means the reading of

emissions are attenuated more than 20dB below the permissible limits or the field strength is too small to be

measured.

if no specific emissions from the EUT are recorded (ie:

. Measurements above show only up to 6 maximum emissions noted, or would be lesser, with “ N/A ” remark,

margin>20dB from the applicable limit) and considered that's already beyond the background noise floor.
6. Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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FCC ID: Y34-UID0357

Report No.: MTE/EAH/E11121698

Operation Mode: TX/ IEEE 802.11n/CH Low Test Date: Jan. 12, 2012
Model Name: UID0357: RETAIL TABLET XXL Tested by: Habby Guo
Temperature: 20°C Polarity: Ver. / Hor.
Humidity: 70 % RH
Freq. | A" | peak AV | Ant./cCL Peak AV AV
q- Pol ; Actual Fs
(MHz) | H/V | Reading | Reading CF Limit Limit Margin
(dBuV) (dBuV) (dB) Peak AV (dBuV/m) | (dBuV/m) (dB)
(dBuV/m) | (dBuV/m)
4824.0 H 32.48 14.47 23.54 55.02 38.01 74.00 54.00 -15.91
N/A H
4824.0 \Y 31.75 13.26 23.36 55.11 36.62 74.00 54.00 -17.38
N/A \Y
Notes:

1

. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.
2.

Radiated emissions measured in frequency above 1000MHz were made with an instrument using

peak/average detector mode.

applicant.

. Average test would be performed if the peak result were greater than the average limit or as required by the

. Data of measurement within this frequency range shown “ --- ” in the table above means the reading of

emissions are attenuated more than 20dB below the permissible limits or the field strength is too small to be

measured.

if no specific emissions from the EUT are recorded (ie:

. Measurements above show only up to 6 maximum emissions noted, or would be lesser, with “ N/A ” remark,

margin>20dB from the applicable limit) and considered that's already beyond the background noise floor.
6.Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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FCC ID: Y34-UID0357

Report No.: MTE/EAH/E11121698

Operation Mode: TX/ IEEE 802.11n/CH Mid Test Date: Jan. 12, 2012
Model Name: UID0357: RETAIL TABLET XXL Tested by: Habby Guo
Temperature: 20°C Polarity: Ver. / Hor.
Humidity: 70 % RH
Freq. | A" | peak AV | Ant./CL Peak AV AV
q- Pol ) Actual Fs
(MHz) | H/V | Reading | Reading CF Limit Limit Margin
(dBuV) (dBuV) (dB) Peak AV (dBuV/m) | (dBuV/m) (dB)
(dBuV/m) | (dBuV/m)
4884.0 H 30.82 11.69 23.54 54.36 35.23 74.00 54.00 -18.77
N/A H
4884.0 \Y 31.29 10.41 23.36 54.65 33.77 74.00 54.00 -20.23
N/A \Y
Notes:

1.
2.

Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

Radiated emissions measured in frequency above 1000MHz were made with an instrument using

peak/average detector mode.

applicant.

. Average test would be performed if the peak result were greater than the average limit or as required by the

. Data of measurement within this frequency range shown “ --- ” in the table above means the reading of

emissions are attenuated more than 20dB below the permissible limits or the field strength is too small to be

measured.

if no specific emissions from the EUT are recorded (ie:

. Measurements above show only up to 6 maximum emissions noted, or would be lesser, with “ N/A ” remark,

margin>20dB from the applicable limit) and considered that's already beyond the background noise floor.
6. Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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FCC ID: Y34-UID0357

Report No.: MTE/EAH/E11121698

Operation Mode: TX/ IEEE 802.11n/CH High Test Date: Jan. 12, 2012
Model Name: UID0357: RETAIL TABLET XXL Tested by: Habby Guo
Temperature: 20°C Polarity: Ver. / Hor.
Humidity: 70 % RH
Fre Ant. Peak AV Ant./CL Peak AV AV
q- Pol ) Actual Fs
(MHz) | H/V | Reading | Reading CF Limit Limit Margin
(dBuV) (dBuV) (dB) Peak AV (dBuV/m) | (dBuV/m) (dB)
(dBuV/m) | (dBuV/m)
4924.0 H 29.78 9.43 23.54 53.32 32.97 74.00 54.00 -21.03
N/A H
4924.0 \Y 28.12 10.03 23.36 51.48 33.39 74.00 54.00 -20.61
N/A \Y
Notes:

1.
2.

Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

Radiated emissions measured in frequency above 1000MHz were made with an instrument using

peak/average detector mode.

applicant.

. Average test would be performed if the peak result were greater than the average limit or as required by the

. Data of measurement within this frequency range shown “ --- ” in the table above means the reading of

emissions are attenuated more than 20dB below the permissible limits or the field strength is too small to be

measured.

if no specific emissions from the EUT are recorded (ie:

. Measurements above show only up to 6 maximum emissions noted, or would be lesser, with “ N/A ” remark,

margin>20dB from the applicable limit) and considered that's already beyond the background noise floor.
6.Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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FCC ID: Y34-UID0357 Report No.: MTE/EAH/E11121698

APPENDIX 1

PHOTOGRAPHS OF TEST SETUP
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FCC ID: Y34-UID0357 Report No.: MTE/EAH/E11121698

CE TEST SETUP

RE TEST SETUP
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FCC ID: Y34-UID0357 Report No.: MTE/EAH/E11121698

CONDUCTED SPURIOUS EMISSION TEST SETUP

------ END OF REPORT------
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